A 43-295C, 43-296C WS-8
AA APDEYI—TA 3HP WOOD SHAPER Part No. 1237452

Dated 03-28-02

ey sle @

20 @&




REPLACEMENT PARTS

REF NO. PART NO. DESCRIPTION

©CoOoONOOMA,WN =

1235145
1235143
1235143
1235058
1235141
1235140
1235143
1235057
1235139
1237460
1235136
1235135
1235142
1235134
1235132
1235133
1235144
1235058
1235131
1235130
1235149
1235143
1235148
1235147
1235143
1237462
1237463
1237464
1237465
1237466
1235143
1235057
1235061
1237468
1237469
1235122
1235057
1235058
1235132
1237470
1237471
1237454
1235058
1235143
1235143
1235057
1235058
1237472
1237537
1237538
1237473
1237474
1235069
1235205
1235067
1235068

BRACKET (LEFT)
HEX CAP BOLT 3/8" X 1"
HEX CAP BOLT 3/8" X 1"
FLAT WASHER 3/8"

SOCKET SET SCR 1/4" X 3/8"
KNOB

HEX CAP BOLT 3/8" X 1"
LOCK WASHER 3/8"

SOC HD CAP SCR 3/8" X 3 1/2"
DUST CHUTE

BRACKET

ADJUSTABLE SCR

WAVE WASHER

BRACKET

HEX NUT 1/4"

SOC HEAD SCR 1/4" X 3/4"
RATCHETING HANDLE

FLAT WASHER 3/8"

T-BOLT

FENCE

L-BAR

HEX CAP BOLT 3/8" X 1"
HOLD DOWN =

SLIDE BLOCK

HEX CAP BOLT 3/8" X 1"
SOCKET SET SCREW 5/16" X 5/8"
TABLE RING

TABLE RING

TABLE INSERT

TABLE

HEX CAP BOLT 3/8" X 1"
LOCK WASHER 3/g8" ,
CLAMP

CABINET DOOR

KNOB

HEX NUT 3/8"

LOCK WASHER 3/8"

FLAT WASHER 3/8"

HEX NUT 1/4"

DOOR PIN

MOTOR DOOR

SUPPORT BRACKET

FLAT WASHER 3/8"

HEX CAP BOLT 3/8" X 1"

HEX CAP BOLT 3/8" X 1"
LOCK WASHER 3/8"

FLAT WASHER 3/8"

HANDLE LOCK ASSY
POWER CORD 1 PH .
POWER CORD 3 PH SRl
STRAIN RELIEF BUSHING

CABINET ASSY

NAMEPLATE

WARNING LABEL

LABEL (SPINDLE DIRECTION)
LABEL (SPINDLE LOCK)

REF NO. PART NO.

56A 1237475
56B 1237459
57 1237476
58 1237477
59 1237478
60 - 1237479
61A « 1237480
61B 1237461
62 1237481
63 1237482
64 1237483
65 1237454
66 1237484
66A 1237453
67 1235143
68 1235122
69 1237485

DESCRIPTION

MAGNETIC SWITCH ASSEMBLY,
1PH, 230V

MAGNETIC SWITCH ASSEMBLY,
3PH, 575V

STRAIN RELIEF BUSHING
HEX NUT

SCREW

SCREW

FORWARD-REVERSE SWITCH
ASSY, 1PH, 230V
FORWARD-REVERSE SWITCH
ASSY, 3PH, 575V

HEX NUT

SWITCH COVER

STRAIN RELIEF BUSHING
SUPPORT BRACKET

MOTOR DOOR

SPEED CHART

HEX CAP BOLT 3/8" X 1"

HEX NUT 3/8"

EXTENSION WING

* NOT SHOWN ASSEMBLED

** NOT SHOWN

vaa

——

b



AADELTA

A Pentair Company

123
122

121
120 126

100
101

102
103

104
105

106

108

N’
giE%a '
13
114 -—
115 154
B— 1
. @ 17¢

)

ey
»



REPLACEMENT PARTS y.

B R

REF NO. PART NO. DESCRIPTION REF NO. PART NO. DESCRIPTION

- 43-297 SPINDLE ASSY, CONST OF: 158 1235086 FLAT WASHER 1/4" —
100 1237486 HEX NUT 159 1237523 HEX HEAD SCREW 1/2" Q
101 1237487 HEX NUT 160 1235124 HEX NUT 1/2"
102 1237488 COLLAR (SMALL) 161 1237524 FLAT WASHER 5/16"
103 1237489 COLLAR (MEDIUM) 162 1237456 LOCK WASHER 5/16"
104 1237490 COLLAR (LARGE) 163 1235081 HEX NUT 5/16"
105 1237491 SPINDLE 164 1237525 POINTER
106 1237492 SPINDLE SHAFT 165 . 1237526 FLAT HEAD SCREW 5 mm x 8 mm
107 1237493 KEY 166 . 1235101 HEX HEAD SCREW 1/4" X 3/4"
108 1237458 BEARING 6205LLB 167 1237455 LOCK WASHER 1/4"
109 1237494 SPINDLE HOUSING 168 1235086 FLAT WASHER 1/4"
110 1237458 BEARING 6205LLB 169 1237527 V-BELT
11 1237495 CLIP 170 1237528 SHAFT
112 1237496 SPINDLE PULLEY 17 1235122 HEX NUT 3/8"
113 1237497 GEAR WASHER 172 1235058 FLAT WASHER 3/8"
114 1237498 SPINDLE NUT 173 1237529 PLATE
115 1237499 DRAW BOLT 174 1235058 FLAT WASHER 3/8"
116 1237500 DRAW NUT 175 1235122 HEX NUT 3/8"
120 1235101 HEX HEAD SCREW 1/4"-20 X 3/4" L 176 1237530 MOTOR PLATE BRACKET
121 1237455 LOCK WASHER 1/4" 177 1235124 HEX NUT 1/2"
122 1235086 FLAT WASHER 1/4" 178 1237539 HEX HEAD SCREW 1/2"
128 1237501 HAND KNOB 179 1235081 HEX NUT 5/16"
124 1237502 LOCK BAR = 180 1237457 HEX HEAD SCREW 5/16"-18 X 1"
125 1237456 LOCK WASHER 5/16" 181 1237531 SHAFT
126 1237457 HEX HEAD SCREW 5/16"-18 X 1" 182 1237532 FLANGE
127 1237503 LOCK SCREW 183 1237533 HAND WHEEL
128 1237504 WASHER GEAR 184 1237534 KNOB
129 1237505 GEAR ’ 185 1237535 FLAT WASHER 5/16"
130 1237506 COLLAR 186 1237456 LOCK WASHER 5/16"
131 1237507 KEY 187 1235081 HEX NUT 5/16"
132 1237508 GEAR SHAFT 188 1237457 * HEX HEAD SCREW 5/16"-18 X 1"
133 1237509 SPINDLE HOUSING 189 1237536 SOCKET SET SCREW 5/16" X 3/8"
134 1235124 HEXNUT 1/2" * °* e 1235150 T-HANDLE HEX WRENCH
136 1235143 HEX CAP BOLT 3/8" X 1" > 1235151 MULTI PURPOSE WRENCH :)
137 1235122 HEX NUT 3/8" - 1235152 10 X 14 mm OPEN END WRENCH
138 1237540 HEX HEAD SCREW 3/8" X 1" e 1235153 3 mm HEX WRENCH
139 1237510 HEX HEAD BOLT 3/8" X 1 1/4"
140 1235122 HEX NUT 3/8" * NOT SHOWN ASSEMBLED
141 1237511 COLLAR ** NOT,BHOWN
142 1237512 LOCK HANDLE )
143 1235057 LOCK WASHER 3/8" -
144 1235058 FLAT WASHER 3/8"
145 1237513 KEY
146 1237514 SOCKET SET SCREW
147 1237515 MOTOR PULLEY t
148 1237516 KNOB ’ )
149 1237517 MOTOR PLATE
150A 1237518 MOTOR,;1PH, 230V
150B 1237467 MOTOR, 3PH, 575V
151 1237519 CARRIAGE BOLT w e
152 1235124 HEX NUT 1/2"
158 1237520 FLAT WASHER 1/2"
154 1237521 SHAFT
155 1237522 SPRING
156 1237455 LOCK WASHER 1/4"
157 1235101 HEX HEAD SCREW 1/4" X 3/4"

STANDARD SAFETY EQUIPMENT
In order to promote tool safety, Delta International Machinery Corp. strictly enforces the policy of repairing or replacing any damaged or missing standard
safety equipment on machines presented to Delta Authorized Service Centers for service/repair. Any product which is presented to a Delta Authorized
Service Center for repairs which contains missing or damaged standard safety equipment will have that equipment repaired or replaced and the customer
will be charged for any such service/repairs. Customers can avoid such charges only if the missing safety component is supplied to the service center &’ )
the time of repair.

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the
DeltaTechnical Publications Department or through your local service outlet. :



